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GUSTAV MULLER GMBH & CO. KG
RUDOLF-DIESEL-STR. 27D-78532 TUTTLINGEN

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description . (A-F)woven hat

Buyer : GUSTAV MULLER GMBH & CO. KG

Sample Color :  (A)beige;(B)navy;(C)mint;(D)olive;(E)white;(F)red

Style No. : 168013(968,1118,1124,1299,1382,1400,1463,1663)

Country of Destination :  Germany

Retest : No

Sample Receiving Date :  Nov 10, 2022

Testing Period : Nov 10, 2022 - Nov 15, 2022

Test Result(s) . Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested, for further details, please refer to the following page(s).
Test Performed . Selected test(s) as requested by applicant

Conclusion A B C D Remark
Ultraviolet Protection Factor (UPF) See Results See Results See Results  See Results

Conclusion E F Remark
Ultraviolet Protection Factor (UPF) See Results  See Results

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Nanjing Branch

a

Bella Zhou (Account Executive)
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Test Result

Ultraviolet Protection Factor (UPF)

(AS 4399:2020, Appendix A;Test Conditions
1) Air temperature: 21£1°C
2) Relative humidity: 65+2% R.H.

Date:November 15,2022

Page 2 of 6

3) Orientation of test specimen: Specimens were clamped on sample holder. Fabric face side is facing the

incident UV light.

4) Test conducted in wavelength range 290-400 nm
5) Instrument:UV-Vis Spectrophotometer model

6) No. of Scans: 8)

As Received
- Unit A B C
Mean UPF - 1719 2000 1236
Standard Deviation - 2.5 2.5 2.5
Standard Error - 6.8 0.0 16.0
UPF Rating - 50+ 50+ 50+
Protection Classification - excellent excellent excellent
¥ea” UVA (315-400nm) % 0.21 0.05 0.65
ransmission
Mean UVB (290-315nm) o
Transmission % 0.05 0.05 0.05
- Unit D E F
Mean UPF - 1953 1997 2000
Standard Deviation - 2.5 2.5 2.5
Standard Error - 6.1 34 0.0
UPF Rating - 50+ 50+ 50+
Protection Classification - excellent excellent excellent
¥ea” UVA (315-400nm) % 0.07 0.05 0.05
ransmission
Mean UVB (290-315nm) o 0.05 0.05 0.05

Transmission

Remarks :
1. Refer to AS 4399, the UPF classification system is:

Requirement

Requirement

Classification UPF Ratings
Minimum 15
Good 30
Excellent 50, 50+

2. The results given apply only to the colour and weight of fabric tested. Unless otherwise stated the fabric is

tested dry and relaxed.

3. This UPF Rating is for the fabric and does not address the amount of protection which is afforded by the
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design of the article. The manipulations involved in garment manufacture such as stretching and sewing may
lower the UPF of the material.

4. The protection offered by this fabric may be lessened :

i) At points where the fabric is in close contact with the skin such as across the shoulders
ii) If the fabric is stretched

iii) If the fabric is wet; and

iv) With time due to effects of normal wear.
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Sample Photo

Conditions of Snr\ﬂue prlmoel
nd fnr Iodmn cumen

Unless otherwise lurwd in wrwng. this donumcm is isouad W the Ci
.Fwww ‘eniTe

g tsdic y 0
advised tha ned e Compal ny ndings st uu tlm of its Iﬂhmﬂﬂun onl nnd wilhln the limits of
Client's Irmmcilnm if any. Tha Company's m rnpontihlli is lo iu Client and this doe.umen t does nmnerln pmiu toa
from all their rights and obligations u uced
axcept in full, without pc‘iw written approval of the Company. Any unwllwr\zod alteration, !‘of ry or tuls!llmlion of ﬂ!s content or
appearance of this document is unlawful and offenders may to the fullest e: orih- law. Unless otherwise stated the
results shown in this test report refer only to the umpla[s] and such sample(s) are ruulnodfor 30 days only.
Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307
1443, or email: CN.Doccheckisgs.com

srsscsrﬂ ealhze (o 114 | 1 Building 2, No.8, Yongfeng Road, Qinhuai Distrct, Nanjing, China. 210014t (86-25) 84556406 1 (B6-25)B4553467  www.sgsgroup.com.cn
m— hE - R - BHEAFHIS MR B4 210014  t (35-25) 84556406 f (86-25) 84553467 @ sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)



Test Report SL32203333124201TX Date:November 15,2022 Page 5 of 6

advised that @ Compal lfi at the tlm of its intervention uﬂl and within ib. limits of
Client's Instructions, if any. The Company's sole rnpowhll Ia lo ih Client and this dof.umnnl does nmarlu partles to a
transaction from lwohlng all their rights and obligations u This not be reproduced
except In full, without prior written approval of the Company. Any unwllwrlzod alteration, !'Ofo?. ry or tuls!llulinn of the ounml or
appearance of this document is unlawful and offenders may to the fullest e: the law. Unless otherwise stated the
resulls lhuwn iin this test report refer only to the umplats] and such sample(s) are mulnodfor 30 days only.
Attention:To check the authenticity of testing / Inspection report & certificate, please contact us at telephone:(86-755) B307
1443, or email: CN.Doccheckisgs.com

SGS-LST N SRR (e, Lif | VF, Bulkding 2, No.9, Yongfeng Road, Qinhuai Distict Nanjing, China. 210014 1 (86-26)84556406 (62684550467  www.sgsgroup.com.cn
N Brach 1SR Ty GE - R BEEAFAEOSIMIE M. 210014 1 (85-25)MS56406 | (B5-25)B45467 @ sos.china@sas.com
I

Member of the SGS Group (SGS SA)



Test Report SL32203333124201TX Date:November 15,2022 Page 6 of 6

The statement of conformity in this test report is only based on measured values by the laboratory and does not
take their uncertainties into consideration.
**End of Report***
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